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PROGRESS REPORT NO. 6

Project Title: "Measuremenrt of Damping of Graphite Epoxy
Material"

Sponsor: NASA George C. Marshall Space Flight Center,
Huntsville, AL 35812

Period: March 1, 1985 - March 31, 1985

The work performed during the above period was concerned
with the measurement of the damping of the cylindrical
specimen and the thin plate graphite epoxy specimen using the
forced vibration test methods. Special efforts were made to
measuie the material damping of the composite specimens. The
idea was to minimize the contribution of the specimen edge sup-
ports to the total damping value measured. As reported in the
earlier progress reports, it was observed that the specimen end
supports contributed significantly to the damping value measured
on the specimen.

The experiments were first performed on the cylindrical
graphite epoxy specimen. The specimen was tested using the
followirg edge support conditions, (i) three point support (ii)
knife edge support to simulate an idealized simply supported
boundary condition. The edge supports were the same as those
used on the specimen during the free-vibration tests reported
earlier. A schematic diagram of the experimental set-up is shown
in Figure 1. The specimen was excited by means of an exciter
driven by a random noise generator. The frequency response of
the specimen in the form of its mobility function (veloc-

ity/force) was measured using an impedance head and tbe dual
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